Chapter 14
Industrial Wastewater Treatment Systems
in Egypt: Difficulties and Proposed Solutions

D.S. El Monayeri, O.D. El Monayeri, E.H. El Gohary,
and A.M. Aboul-fotoh

Abstract The industrial wastewater disposal into surface water and/or land has
become a vital issue to consider especially when it becomes a threat to the aquatic life
and surrounding environment. Consequently, thorough studies and analyses should be
done for the quality of wastewater being discharged from the different industries to
determine and implement the most suitable method of treatment at feasible costs. In
Egypt, this has been done for 10th of Ramadan City, New Nubaria City, New Borg El
Arab City, and Industrial Area of Mubarak — Quesnna. It was found that the optimum
[...]
tor, inorganic material), and biological characteristics before discharging the effluent
to the sewage network.

This research includes studies done for the combined domestic and industrial
WW produced from four Egyptian cities which include: 10th of Ramadan city, New
Nubaria city, New Borg El Arab city, and Mubarak industrial zone in Quesnna and
shows the different proposed treatment facilities to enhance the final effluent treated
quality of the combined domestic and industrial wastewater before discharging it to
surface waters.

14.2 Materials and Methods

In order to determine the most suitable type of treatment for each of the above men-
tioned city, industrial wastewater samples were taken to be analyzed at the Egyptian
labs to identify its constituents and loads to be treated. Tests were done to measure
pH, COD, BODS, TSS, TDS, precipitated solids in 10 min, precipitated solids in
30 min, oil and grease, and phenol using the American Standards Methods. Results
are presented in Table 14.1 below. It is worth mentioning that some of the cities
don’t include separate networks to receive the industrial and domestic wastewater
produced but they depend on common networks as those networks of 10th of



14 Industrial Wastewater Treatment Systems in Egypt... 211

Table 14.1 Available characteristics of industrial wastewater for some Egyptian countries compared
to the allowable limits determined by the Egyptian environmental law

10th New New Borg Mubarak Allowable

Type of test Unit of Ramadan Nubaria El Arab  industrial zone limits*
pH - 5.2-6.6 4.9-6.3 5.5-8.1 4.8-8.9 6-9.5
COD mgO,L™" 760-1,646  953-7,600  945-1,454 1,790-9,680 1,100
BODS mgO,L™" 420-900 389-2,390  319-417 1,050-3,900 600
TSS mgL™  220-610 250-1,200  400-504 1,153-2,750 800
TDS mg L' 1,122-1,200 1,700-7,800 — - 2,000
Precipitated solids mgL™" 15.0 7.0 25 2.0 8.0

in 10 min
Precipitated solids mgL™! 17.0 11 27.0 12.0 15.0

in 30 min
Oil and grease mg L' 81-112 20-50 25-385  32-304 100
Phenol mgL"' 0.7 - 0.74 0.2 0.05

*Allowable limits to be discharged to the sewerage system are set according to Law no. 44/2000
in Egypt

Ramadan city. Some cities include separate networks for industrial and sanitary
wastewater, which combine in pump stations (PS) before treatment such as in New
Nubaria city. Other countries contain separate networks and PSs to the treatment
plant such as New Borg El Arab city and Mubarak industrial zone.

As a means to protect WWTPs and its treatment systems, the Egyptian authori-
ties had set up standards and limits for the allowable concentrations of pollutants in
the industrial wastewater discharged by the different industries to the sewage net-
work system. This part of the study includes different systems used at current for
treating these types of WW and suggested methods for enhancing the treatment
efficiency of industrial wastewater whether the waste produced from industrial areas
or those combined with sanitary wastewater for the different cities.

14.3 Case Study I: 10th of Ramadan City

Main Problem: As illustrated in Fig. 14.1, there are currently two sources for indus-
trial wastewater at 10th of Ramadan: the first source includes industrial waste only
(treated and untreated) with a flow rate of about 130,000 m? day™! coming from
heavy industrial zone at south of the city; the second source includes the industrial
waste coming from the boundaries of the residential area combined with domestic
sewage. Despite the presence of independent networks for wastewater for every
area, the industrial and sanitary wastewaters are combined in the main common
lines to be discharged to the treatment plant. The flow rate of the combined indus-
trial and sanitary wastewater is estimated to be approximately 90,000 m?® day',
55.5% of which represents industrial wastewater.



212 D.S. El Monayeri et al.

| Munic p'll Ci l} (‘ent - Area 'L i
‘Muedk‘lt} 2 (housing + light industry) l-
|lIndus.trml (He*lqlw mdu tue-;) l
 Underdev elode Mumclpal Cll) Alea
Area l'or§ en’aum |ndust1 ies

(csreeaa’e //,>< :

Fig. 14.1 Project area at 10th of Ramadan city

14.3.1 First Source: Raw Industrial Wastewater Treatment

Industrial wastewater received from the south of the city is discharged into oxidation
ponds number 3 as shown in Fig. 14.2. These ponds were established in the eastern
boundaries in the 10th of Ramadan with a design capacity of 60,000 m* day~!,
including (anaerobic, facultative and maturation ponds). Currently, the efficiency of
these three ponds is deteriorating due to hydraulic over loads and the lack of purifi-
cation and maintenance ever since they have been established. In addition, these
ponds are not coated and they had turned into forests full of trees, grass and ditch
reed with high densities affecting the efficiency of treatment in these ponds.
Table 14.2 displays the characteristics of influent and effluent WW from these ponds
by samples taken and analyzed by the city authorities at year 2007. Results clearly
show that these ponds are unable to treat industrial wastewater to reach the allowed
standards.

14.3.2 Second Source: Combined Domestic and Industrial
Wastewaters

Combined domestic and industrial wastewaters are gathered from the networks to
the main PS which directs all wastewater of about 90,000 m* day~' to the mecha-
nical WWTP (primary treatment), then to the aerated lagoons to continue secondary
treatment; yet the effluent concentrations as displayed in Table 14.3 don’t comply
with the allowable standards.



14 Industrial Wastewater Treatment Systems in Egypt...

213

P53

G1

Currently

Desian capacity

Exist PS curr. 80.000 m3/day
DC 190,000 m3/day

Exist, Pretreatment curr. 80.000 m3/day
OC 285.000 m3iday

] G4 Exist. Aorated lagoon curr. 40.000 m3/day
m3day
f@ I ﬁaafday Exist. Aerated lagoon curr. 40.000 m3/day
i Ga Exist. Anasrobic lagoons curr, 100,000 m3/day
" I m3fday
PS8 Exist. Effluent purmp station
tps il <
- e c malday
- © el : o
- G2 Area for extension
lndUStrlal and J Ga Area for extension
municipal mix _~ - “|ndustrial
- o -
- [ gPs4
L
T W 3
| 5 "\\". _\L — '||—'£

Fig. 14.2 Schematic diagram showing all the existing WWT facilities in 10th of Ramadan city
and the suggested solution for enhancement of all facilities

Table 14.2 Result of analyzed samples taken from the influent
and effluent of oxidation ponds no:3

Concentration from ponds no:3 (mg L)

Item Unit Influent Effluent
TSS mg L' 447-610 120-394
COD mg L' 760-1,646  341-698
BOD, mgL"' 635-900 240-380

Table 14.3 The characteristics of raw, primary, and secondary treated combined domestic and
industrial wastewater

Required WW
Characteristics Results of primary Results of secondary characteristics
of raw industrial treated WW (from treated WW (from according to law
Item (ppm) WW mechanical WWTP)  aerated lagoons) 48/1982
COD 814-1,542 650-1,033 340-676 80
BOD 420-780 260-620 190-300 60
TSS 220440 154-220 160-290 50

14.3.3 Suggested Solutions for Enhancing Industrial Wastewater
Treatment in the 10th of Ramadan City

Aiming to reach the effluent allowable standards, it is suggested that industrial
wastewater be separated from residential wastewater; this would allow better
treatment of the domestic wastewater and the ability to use treated effluent in
irrigating green areas inside the population mass as well as irrigating some



214 D.S. El Monayeri et al.

crops. As for the industrial wastewater treatment, three different alternatives are
proposed in the following lines:

* First alternative: Using chemical treatment
Chemical treatment is the most suitable ways in treating industrial wastewater. A
study was conducted to experiment a number of curdled chemical substances
(lime, Alum, H,O, and Ferric chloride) for raw and combined industrial WW.
Ferric chloride was chosen for combined domestic and industrial wastewater
resulting from the 10th of Ramadan city because of the small dose required
(300 mg L) in addition to the minimized amount of sludge produced compared
to other chemical substances. However, the cost of using ferric chloride in treat-
ment would reach 725,000 £ wk~!, the number of required sludge concentrating
tanks would increase from 4 to 20 tanks, and the number of required sludge
drying tanks would increase from 29 to 285 tanks.

This study concluded that it is difficult to use chemical treatment from the
practical and economical aspect despite of its success from the practical aspect.
According to what was previously mentioned, it is not recommended to use
chemical treatment for industrial wastewater in the 10th of Ramadan city.

» Second alternative: Using UASB reactors
UASB system is one of the modern treatment methods and is ideal for treating
industrial wastewater which contains high proportions of COD that may
exceed 10,000 mg L. Its efficiency in removing COD could vary from 60%
to 80%. However, this system is more expensive either in establishing, operat-
ing or maintenance from natural oxidation ponds. It also faces a lot of difficul-
ties in implementation and requires well trained technicians and automatic
controlling devices in all operation sections of the plant. Thus, it wouldn’t be
advised to use such a system in this case, especially at high industrial flow
rates (about 180,000 m?® day~! currently and approximately 570,000 m? day™!
by the year 2050).

» Third alternative: Using anaerobic ponds followed by activated sludge system
The most suitable and preferred method for treating industrial wastewater
(180,000 m? day™') is to use anaerobic oxidation ponds to primary treat the
industrial wastewater in order to reduce the concentration of COD and TSS
followed by an activated sludge system. This can be achieved using the new
established anaerobic ponds (180,000 m? day~! total design capacity), not
working yet, followed by the existing aerated lagoons (190,000 m?* day~! total
design capacity) as illustrated in Figs. 14.2 and 14.3. For the domestic
WWTP, it is proposed to construct secondary treatment (Biolak system)
along with the existing primary tanks to treat all the domestic wastewater
produced at 10th of Ramadan (which is about 286,000 m* day™') as illustrated
in Figs. 14.2 and 14.4. It is proposed to implement a Biolak system (aeration
and sedimentation occur in the tank) to follow the existing primary tanks,
then allow the effluent wastewater to flow through sand filters for tertiary
treatment.



14 Industrial Wastewater Treatment Systems in Egypt... 215

.
1000.0 |

I}

g00.0

00.0

4000

£oo.o

[152] total carbonaceous BODS [gO2/m3]
[1] total carbonaceous BODS [gO2/m3]

0.0

00 200 200 %00 %00 "100.0
Tirne [days)

[152] total COD [gCOD/m3]
[1] total COD [gCOD/m3]

po

0.0 200 0o 0.0 800 00,0
Time [days]

Fig. 14.3 Proposed connection between the new established anaerobic ponds and the existing aerated
lagoons to treat all discharged industrial wastewater from 10th of Ramadan industries. (a) BODS inlet and
outlet concentrations in the proposed system (BOD, =600 g O, m™, BOD_ =60 g O, m™). (b) COD inlet
and outlet concentrations in the proposed system (COD,=1400 mg L™, COD_ =180 mg L™.



216 D.S. El Monayeri et al.

c
EE ™, oign g
o
oy —
Es| B3
9 @ — B
" R
S | g
0 2| =2
w g o g
ko] w
@ o
i} @
c L]
HEE
w1 a™
- w
0 S
= w
= — o
5: B¢
— g AN
Te] - .
— ) —
0.0 200 400 600 800 1000
Time [days
o =4

10.0

40

20

[32] dissolved oxygen in reactor [gO2/m3]

|

1 2 3 a 5
Index

00

Fig. 14.3 (continued) (c) Suspended solids inlet and outlet concentrations in the proposed system
(SS, =600 mg L', SS_ =33 mg L™"). (d) Dissolved oxygen effluent concentration in the proposed
system (Effluent DO=5.8 mg L")



14 Industrial Wastewater Treatment Systems in Egypt... 217

Proposed
Sand Filters

for tertiary

Influent Proposed
g - Existing primary g <C Biolak . partonly
. tanks system
Grit
removal
chamber

a
u"..’:.’ R _"_U
=
E g
o 7} —
E E «©
N x| Es
0 0z Qs
2712197
v |y | o e = 50 g0
Walae = 3302 gO2m3
8 - O = 8 b=} Wikt = 3302 g0
& M 7 e
] ] o
3 pu w
o =1 =1
S .| 3.] 3.
® 5| ® 5 QF
c Y @ Y
o o =
2 |2 |3
] © 2
O = U ® =
— 8| = 8| © =8
AEREN
pat A
o I —
o™ — —
N =] N a| —=
= = e T T T T ]
0.0 W00 400 60.0 80.0 1000

Time [days]

Fig. 14.4 Proposed extensions of mechanical WWTP using the existing PSTs followed
by Biolak basins and slow sand filters to treat the domestic wastewater discharged by the city.
(a) Total carbonaceous BODS5 concentrations in the proposed system.



218 D.S. El Monayeri et al.

@
-~ -EJ o
98 L
£7¢ —
e | o
Value =
oA T . 8. Value =1 gind
8 ﬁ_ .E EL g ﬁ_ Vinlue = 1,838 gind
32|
g% | %
g a| P = 5 =
g8 ¢d &4
? @ §
5 |2
5|2 |3
S.lc.3.
g g ® & =g
8 [ £ =
o
&
g- g- E T T T T 1
0o 200 400 600 80.0 1000
Time [days]

00

[104] dissolved oxygen in reactor [gO2/m3]

Fig. 14.4 (continued) (b) Total suspended solids concentrations in the proposed system.
(¢) Dissolved oxygen concentration in reactor in the proposed system (DO=9 mg L")



14 Industrial Wastewater Treatment Systems in Egypt... 219
14.4 Case Study II: New Nubaria City

The New Nubaria city is a small city and was designed to include two residential
districts and two industrial areas. There are two sources of industrial wastewater in the
city: raw industrial wastewater and combined domestic and industrial wastewater.

Main Problem: There is an existing mechanical WWTP that is designed to receive
a 6,800 m* day! total flow pumped at different timings from 3 pump stations that
work alternatively. Thus the influent characteristics of wastewater change as it being
pumped from each PS. The mechanical treatment plant consists of two aeration
tanks followed by two final clarifiers followed by a chlorine tank. After that the
treated WW is transported to the nearest drain outside the city. Table 14.4 presents
the characteristics of combined domestic and industrial wastewater and the current
removal efficiency of pollutants.

From these facts it is clear that the effluent quality of WW doesn’t comply with
the required standard. This is due to the continual variation of high influent levels of
COD and BOD, especially that the current WWTP was designed to treat domestic
wastewater only. Also the plant is hydraulically over loaded, since the incoming
flow rates exceeding the design capacity.

Before suggesting the best treatment method for industrial wastewater in New
Nubaria city, a study of level of efficiency for the current plant was performed. One
of the computer programs has been used (GPS-X) to evaluate the performance level
of the current condition of the plant. The influent flow rate, concentration of pollut-
ants over the day, dimensions of the units and their operating conditions have been
used. The program gave the various pollutants concentrations expected under different
conditions. Figures 14.5-14.7 show some of the expected output results from the
program representing the expected results to be discharged from the current WWTP
under the current operation conditions.

Figures 14.6 and 14.7 illustrate the high effluent concentrations of COD and SS
which may reach 6,000 mg L-'and 1,200 mg L}, respectively, indicating the poor
level of treatment efficiency of the plant due to the high influent organic load resulting
from industrial wastewater and flow over loading.

Table 14.4 Characteristics of sanitary and industrial wastewater in the treatment plant of New
Nubaria city

Item Unit Influent Effluent Acceptable range
pH - 4.8 5.6 6-9
COD mg O, L~ 7,600 5,500 80
BOD mg O, L' 2,400 1,400 60
TSS mg L 1,200 1,100 50

Oil and grease mg L' 50 38 10




220 D.S. El Monayeri et al.

i Final clarifiers

>

' Aeration tanks ?:

B>

Fig. 14.5 Schematic diagram shows layout of Noubaria WWTP (existing facilities)

= =
8 8
8§ &
= =
g §
— —_ | | | |
g2 23 I AL
[=] [=] .
o B & Il
£ 87 W 1 | i
[=] [=]
O o O o
cglog
[ ™
s& 3§
§ | | _|
= = ! | |
g g |
— -— | | |
' | |
W o
o | o = S = = S = :
< “b.o 2.0 4.0 6.0 8.0 10.0
Time [days]

Fig. 14.6 Influent and effluent COD concentrations

14.4.1 Suggested Solution for the Industrial Wastewater
Produced at New Nubaria City

Two suggestions could be proposed to enhance the performance level of the existing